
Page 1 of 6

Product Support
MY21 Slash Parts Quick Reference



Page 2 of 6

Product Support
MY21 Slash Parts Quick Reference

Item Description Part Number Qty Note
1 Storage Door Assembly W583862 1 Cage Not Included

2 Upper Downtube Armor
W600583

1
Carbon S/M/ML

W1043493 Carbon L/XL
W601114 Alloy All Sizes

3 Lower Downtube Armor
W601115

1
Alloy All Sizes

W600584 Carbon All Sizes
4 Chainstay Guard W600585 1
5 M4x6mm Bolts 1042535 6
6 Rotor Scuff Guard W588081 1
7 Seatstay Guard W600587 1
8 Thru Shaft Grommet W602227 1 Carbon Frames Only

5

4

6

1

2

3

7

5
8

ITEM NO. PART NUMBER DESCRIPTION QTY. COMMENTS
6 599393 Rocker Link. MY21 Slash. AM50. 1
7 592900 ASSEMBLY, INTERNAL DOWNTUBE STORAGE, 2159xxx20 1
8 2199U0221 MY21 Slash 29 Carbon Main Frame. Size Medium. 1
9 2199CS121 CHAINSTAY ASSEMBLY, MY21 SLASH CARBON. 148 Spacing. 1
10 2199SS121 SEATSTAY, 2021 SLASH CARBON. 148 OLD. 1
11 575056 BUTTON HEAD CAP SCREW, M4X6, 304SS, NYLOK BLUE THREADLOCKER, MATTE BLACK ISONITE FINISH 6
12 600583 2199 CARBON SLASH  2021 UPPER DT ARMOR. SMALL, MED, AND ML 1 PN 1043493 ON LARGE AND XL
13 600584 MY21 SLASH CARBON LOWER DT GUARD 1
14 600585 MY21 SLASH CARBON CS GUARD 1
15 602227 MY21 SLASH CARBON THRU SHAFT GROMMET 1
16 600587 SS GUARD. FIRST USED ON MY21 SLASH CARBON. 1 CLEAN SS WITH ISOPROPYL ALCOHOL PRIOR TO INSTALL

C:\TrekEPDM\00_Project Folders\2021\Frame-MTB_X0&X1nn\2199XXX21 Carbon Slash\Production Engineering\SW Drawing Files\ Print Date: Thursday, August 13, 2020



Page 3 of 6

Product Support
MY21 Slash Parts Quick Reference

Item Description Part Number Qty Note
9 Thru Shaft Bolt W600630 4
10 Shock Bearing W293466 4
11 Shock Spacer W529969 4

Item Description Part Number Qty Note
12 Upper Shock Axle 599898 1
13 Lower Shock Axle 5258210 1
14 Shock Axle Endcap n/a 2 Included w/ Axles
15 Shock Bearing W293466 4
16 Shock Spacer W529969 4

THIRD ANGLE
PROJECTION

0.5
6

30
120
400

– 6
– 30
– 120
– 400
– 1000

ANGLES Revision Change#

#
Basic Dimension 

Measured Feature# KPCXX.X X

XX.X
(XX.X) Reference Dimension
BOM Item #

11

11

10

9

10

9

13

15

16

14

16

15 12

ITEM NO. PART NUMBER DESCRIPTION QTY.
23 600630 FASTENER, SHOCK HARDWARE, M10X1.0X16mm, 18.5mm HEAD, MY21+ SHAPE 4
24 600631 AXLE, 10mm SHOCK, M6x1.0 INNER THREAD, 69mm LENGTH, 18.5mm HEAD, MY21+ SHAPE 1
25 600632 AXLE, 10mm SHOCK, M6x1.0 INNER THREAD, 55mm LENGTH, 18.5mm HEAD, MY21+ SHAPE 1
26 529219 END CAP, UPPER SHOCK AXLE 2
27 293466 BEARING_10x19x5 4
28 529969 SPACER, 16X10X3 AL 7075-T6 Aluminum Black Hard Ano 4

 0.5FILE NAME

TOLERANCE
if not specified

SHEET SIZE

MATERIAL:

B

C:\TrekEPDM\00_Project Folders\2021\Frame-MTB_X0&X1nn\2199XXX21 Carbon Slash\Production Engineering\SW Drawing Files\

DRAWING FILE 
REVISION 

DESCRIPTION

DRAWING 
FILE

SOLID 
FILE

REV. STATE DATE STATE INTENT OWNER FILE DESCRIPTION

2199ASM021
2199ASM021

MY21 SLASH CARBON FRAME ASSEMBLY

MY21 SLASH CARBON FRAME ASSEMBLY12/9/2019
Yerke, MattPRELIMINARY / 

NO MAKE

PRELIMINARY / 
NO MAKE

Trek Bicycle Corporation
801 West Madison Street
Waterloo, WI  53594
+1 920.478.2191

ALL INFORMATION CONTAINED ON THIS DRAWING IS PROPRIETARY TO
TREK BICYCLE CORP. ITS REPRODUCTION FOR ANY USE IN ANY WAY OR
FOR COMMERCIAL PURPOSES WITHOUT PRIOR WRITTEN PERMISSION IS 
FORBIDDEN. ALL RIGHTS TO THIS MATERIAL ARE RESERVED.

1:2ANSI

Print Date: Thursday, August 13, 2020

SHEET 6 OF 8:

NOMINAL SIZE
 <  –  ≤

SHEET SCALE:

SHOCK HARDWARE

Yerke, Matt
11/18/2019

ALL DIMENSIONS IN 
MILLIMETERS UNLESS 

OTHERWISE SPECIFIED

DRAWING IN ACCORDANCE WITH ASME Y14.5M-2009

IS
O

 TO
LE

RA
N

C
E 

C
LA

SS
:

C
O

A
RS

E 0.2
 0.5
 0.8
 1.2
 2.0 

THIRD ANGLE
PROJECTION

0.5
6

30
120
400

– 6
– 30
– 120
– 400
– 1000

ANGLES Revision Change#

#
Basic Dimension 

Measured Feature# KPCXX.X X

XX.X
(XX.X) Reference Dimension
BOM Item #

11

11

10

9

10

9

13

15

16

14

16

15 12

ITEM NO. PART NUMBER DESCRIPTION QTY.
23 600630 FASTENER, SHOCK HARDWARE, M10X1.0X16mm, 18.5mm HEAD, MY21+ SHAPE 4
24 600631 AXLE, 10mm SHOCK, M6x1.0 INNER THREAD, 69mm LENGTH, 18.5mm HEAD, MY21+ SHAPE 1
25 600632 AXLE, 10mm SHOCK, M6x1.0 INNER THREAD, 55mm LENGTH, 18.5mm HEAD, MY21+ SHAPE 1
26 529219 END CAP, UPPER SHOCK AXLE 2
27 293466 BEARING_10x19x5 4
28 529969 SPACER, 16X10X3 AL 7075-T6 Aluminum Black Hard Ano 4

 0.5FILE NAME

TOLERANCE
if not specified

SHEET SIZE

MATERIAL:

B

C:\TrekEPDM\00_Project Folders\2021\Frame-MTB_X0&X1nn\2199XXX21 Carbon Slash\Production Engineering\SW Drawing Files\

DRAWING FILE 
REVISION 

DESCRIPTION

DRAWING 
FILE

SOLID 
FILE

REV. STATE DATE STATE INTENT OWNER FILE DESCRIPTION

2199ASM021
2199ASM021

MY21 SLASH CARBON FRAME ASSEMBLY

MY21 SLASH CARBON FRAME ASSEMBLY12/9/2019
Yerke, MattPRELIMINARY / 

NO MAKE

PRELIMINARY / 
NO MAKE

Trek Bicycle Corporation
801 West Madison Street
Waterloo, WI  53594
+1 920.478.2191

ALL INFORMATION CONTAINED ON THIS DRAWING IS PROPRIETARY TO
TREK BICYCLE CORP. ITS REPRODUCTION FOR ANY USE IN ANY WAY OR
FOR COMMERCIAL PURPOSES WITHOUT PRIOR WRITTEN PERMISSION IS 
FORBIDDEN. ALL RIGHTS TO THIS MATERIAL ARE RESERVED.

1:2ANSI

Print Date: Thursday, August 13, 2020

SHEET 6 OF 8:

NOMINAL SIZE
 <  –  ≤

SHEET SCALE:

SHOCK HARDWARE

Yerke, Matt
11/18/2019

ALL DIMENSIONS IN 
MILLIMETERS UNLESS 

OTHERWISE SPECIFIED

DRAWING IN ACCORDANCE WITH ASME Y14.5M-2009

IS
O

 TO
LE

RA
N

C
E 

C
LA

SS
:

C
O

A
RS

E 0.2
 0.5
 0.8
 1.2
 2.0 

Thru Shaft
Standard
Eyelet



Page 4 of 6

Product Support
MY21 Slash Parts Quick Reference

29

27

26

25

23

22
21

22
24

28

27

26

19

17

16

1917

18

ITEM NO. PART NUMBER DESCRIPTION QTY.
28 16 529969 SPACER, 16X10X3 AL 7075-T6 Aluminum Black Hard Ano 6
29 17 529224 Bearing, double row, 19 OD / 10 ID / 8 W, 22 ball count 2
30 18 529223 SS Minnow nut reversable for HT angle change 2
31 19 600629 MINO LINK BOLT, M10x1.0x21, 18.5mm HEAD, MY21+ SHAPE 2
32 20 310155 SEAT TUBE PIVOT SLEEVE, CARBON SESSION PROTO 1
33 21 311582 THREAD INSERT, M12x1.25, AL 1
34 22 290057 SPACER, 18.0X12.00X2.00 2
35 23 600627 AXLE, ROCKER PIVOT, M12x1.25x81.3, 21.5mm Head, MY21+ SHAPE 1
36 24 586543 Bearing 3801-2RSU/H8; 24-Ball; 21x12x8(wide); Heavy Contact Seal 2
37 25 600642 MAIN PIVOT SLEEVE. 44mm wide. 17mm ID. 1
38 26 302025 26 x 17 x 10 - Double Row BEARING, 3803-LLB-W 2
39 27 440921 SPACER, 22.0x17.0x3.0 2
40 28 584134 NUT, M16X1.5, MAIN PIVOT, 2020 FUEL EX 1
41 29 600628 AXLE, MAIN PIVOT, 17X85.5MM, M16X1.5, 21.5mm HEAD, MY21+ SHAPE 1

C:\TrekEPDM\00_Project Folders\2021\Frame-MTB_X0&X1nn\2199XXX21 Carbon Slash\Production Engineering\SW Drawing Files\ Print Date: Thursday, August 13, 2020

20

Item Description Part Number Qty Note
16 Spacer, 16x10x3mm W529969 2
17 Rocker:Seatstay Bearing W529224 2
18 Mino Link Nut W529223 2
19 Mino Link Bolt W600629 2
20 Rocker Pivot Sleeve W310155 1
21 Rocker Pivot Nut W311582 1
22 Spacer, 18x12x2mm W290057 2
23 Rocker Pivot Bolt W600627 1
24 Rocker:Frame Bearing W586543 2
25 Main Pivot Spacer W600642 1
26 Main Pivot Bearing W302025 2
27 Spacer, 22x17x3mm W440921 2
28 Main Pivot D-Nut W584134 1
29 Main Pivot Bolt W600628 1



Page 5 of 6

Product Support
MY21 Slash Parts Quick Reference

Item Description Part Number Qty Note
30 ABP NDS Nut W583419 1
31 ABP Bearing W583424 2
32 ABP Bolt W583420 1
33 ABP Spacer W583422 2 Carbon Frames Only
34 Thru Axle 12x184.5mm M12 W583469 1 Torque 10Nm
35 ABP Universal Hanger W583423 1 Torque 25Nm, LH

32

30

31

31
33

33
35

34

ITEM NO. PART 
NUMBER DESCRIPTION QTY. COMMENTS

17 30 583419 ABP15 DROPOUT, NON-DRIVE SIDE, M16x1.0 INTERNAL THREAD 1
18 31 583424 BEARING, 20x30x7, SINGLE ROW, ABI Enduro spec MR 20307 LLB 2
19 32 583420 BOLT, ABP15 DROPOUT, NON-DRIVE SIDE, M16x1.0 EXTERNAL THREAD, FOR 12mm AXLE 1
20 33 583422 SPACER, 25.0x20.0x3.0, ABP15 DROPOUTS 2

21 34 583470 REAR AXLE, BONTRAGER, SWITCH LEVER 12MM HOLLOW THRU AXLE, W/ REMOVABLE LEVER TOOL, 2019, GLORY WHEEL, ALLOY, 
12X184.5.MM, M12X1.0X15.5MM, POLISHED BLACK ANO, LASER BONTRAGER AND DIMENSIONS 1 TORQUE TO 10 Nm

22 35 583423 SRAM UNIVERSAL DERAILLEUR HANGER. M12x1.0 THREAD, LEFT HAND THREAD 1 TORQUE TO 25Nm, LH 
THREAD

C:\TrekEPDM\00_Project Folders\2021\Frame-MTB_X0&X1nn\2199XXX21 Carbon Slash\Production Engineering\SW Drawing Files\ Print Date: Thursday, August 13, 2020



Page 6 of 6

Product Support
MY21 Slash Parts Quick Reference

REAR DERAILLEUR ROUTED 
THROUGH DS CHAINSTAY 
GUARD

REAR BRAKE HOSE

36

36

38

39

ZIP TIE BRAKE LINE IN
3 PLACES ON CHAINSTAY

ZIP TIE CABLES TO STORAGE FRAME
2 PLACES. CABLES TO BE SECURED BETWEEN
MAIN FRAME AND STORAGE FRAME.

DROPPER ROUTED INTO ST.

40

36

37

ZIP TIE TO CAPTURE GUARD AND HOUSING

ZIP TIE DER HOUSING TO CS GUIDE.

 CABLE ROUTING
CABLE COLOR

REAR SHIFTER RED
REAR BRAKE BLUE

DROPPER POST WHITE

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 30 37532763 BOLT, M4x0.7x16mm, FLAT HEAD SOCKET, SS 304, BLACK TUFFTRIDE FSA 4
2 31 381040073 STEER STOP CHIP. MY21. NEW SHAPE. 1

3 32 39583805 FULL HOUSING, DUAL GUIDE, 2159X20 ST EXIT PORT 1

4 33 40583806 CABLE GUIDE, ST EXIT PORT CINCH, MY20 FUEL EX 1

5 34 41519232 Internal option guide assembly 2

C:\TrekEPDM\00_Project Folders\2021\Frame-MTB_X0&X1nn\2199XXX21 Carbon Slash\Production Engineering\SW Drawing Files\

Item Description Part Number Qty Note
36 M4x16mm Bolt W532763 4
37 67° Knockblock Assembly 5252161 1
38 Seattube Housing Grommet

W583807 1
39 Housing Grommet Cinch
40 Control Freak Cable Guide W519232 2


